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2.640 GHz 3.000 GHz 1.000 MHz 2.99001 GHz | -43,10 dBm -18.10 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.99073 GHz -43.09 dBm -18.09 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -37.43 dBm -12.43 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -37.59 dBm -12.59 dB
7.000 GHz 10,000 GHz | 1.000 MHz | 7.85961 GHz -38.28 dBm -13.28 dB8 7.000 GHz | 10.000 GHz 1.000 MHz | 7.86211 GHz -38.18 dBm | -13.18 dB
10.000 GHz 14,000 GHz 1.000 MHz 10.32021 GHz -37.73 dBm -12.73 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.31421 GHz -37.76 dBm -12.76 dB
14.000 GHz 18,000 GHz 1.000 MHz 15.76753 GHz -34.42 dBm -9.42 dB 14.000 GHz 18.000 GHz | 1.000 MHz 15.76853 GHz -34.43 dBm -9.43 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79915 GHz -34.23 dBm -9.23 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.78815 GHz -34.22 dBm -9.22 d8
. ~ 1“m_
( X ] QI 8 ( ) ) T 2
Date: 13.FEB.2017 09:35:45 Date: 13.FEB.2017 09:45:47
Middle Channel / QPSK Middle Channel / 16QAM
Spectrum - pectrum b
Ref Level 0.00 dém Offset 15.90 dB Mode Auto Sweep Ref Level 0.00 dém Offset 15.90 d8 Mode Auto Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@1 AvgPwr (@1 Avgrwr
Limit Gheck PARS Limit fheck PARS
b nuRICUS bine ARs nabs _10 dBme—bRURIOUS HINE ARS .
S_LINE_ABS_
warodadle, o dadth, ANV N AAAN MG Al A A A
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
p issi Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___Powerabs | ALimit
30.000 MHz 1.000 GHz | 1.000 MHz 920.74213 MHz -43,77 dBm -18.77 dB 30.000 MHz 1.000 GHz 1.000 MHz 905.22989 MHz -43.76 dBm -18.76 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.31039 GHz -43.46 dBm -18.46 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.33247 GHz -43.52 dBm -18.52 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.99703 GHz | -43,07 dém -18.07 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.99667 GHz -42.92 dBm -17.92 d8
3.000 GHz 7.000 GHz | 1.000 MHz 6.99025 GHz -37.42 dBm -12.42 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -37.48 dBm -12.48 dB
7.000 GHz 10.000 GHz | 1.000 MHz 7.85911 GHz -38.31 dBm -13.31dB 7.000 GHz | 10.000 GHz 1.000 MHz | 7.85911 GHz -38,29 dBm | -13.29 dB8
10.000 GHz 14.000 GHz 1.000 MHz 10.31321 GHz -37.77 dém -12.77 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.32821 GHz -37.71 dBm -12.71 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.77353 GHz | -34.49 dBm -9.49 dB 14.000 GHz 18.000 GHz | 1.000 MHz 15.76753 GHz -34.46 dBm -9.46 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79615 GHz -34,19 dBm -0.19 d& 18.000 GHz 27.000 GHz 1.000 MHz 19.79165 GHz -34.23 dBm -9.23 d8
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016-02B

LTE Band 38 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 13.FEB.2017 10.06:29

Date: 13.FEB.2017 10:12:59

Spectrum mvx Sp rum
Ref Level 0.00 dém Offset 15.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 15.90 dB Mode Auto Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 d8mE—$RURIOUS FINE ABS Ak -10 dBmE—$RURIOUS FINE ABS nak
-20 dBm -20 dBm
_SPUR _LINE_ABS_ _LINE_ABS_
53 L  AANNAPNAANAN N AL A
-70 dBr
-80 dei
90 dg
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 886.80910 MHz -43.71 dBm -18.71 d8 30.000 MHz 1.000 GHz 1.000 MHz 912.01648 MHz -43.75 dém -18.75 dB
1.000 GHz 2.550 GHz 1.000 MHz 2.31504 GHz -43.37 dBm -18.37 dB 1.000 GHz 2.550 GHz | 1.000 MHz 2.31775 GHz -43.48 dBm -18.48 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.98804 GHz -43.07 dBm -18.07 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.99793 GHz -43,04 dBm -18.04 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -37.50 dém -12.50 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -37.49 dBm -12.49 dB
7.000 GHz 10,000 GHz | 1.000 MHz | 7.85961 GHz -38.33 dBm -13,33 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 7.86261 GHz -38,30 dBm | -13,30 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.31471 GHz -37.72 dBm -12.72 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.32071 GHz -37.77 dBm -12.77 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.77303 GHz -34.49 dBm -9.49 dB 14.000 GHz 18.000 GHz | 1.000 MHz 15.77203 GHz -34.54 dBm -9.54 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79115 GHz -34,25 dBm -9.25 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.79615 GHz -34.16 dBm -9.16 dB
~7 W
( ) ] T e ( ) ] T 2

LTE Band 38/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm

Offset 15.90 dg

Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 1000/1000

Offset 15.90 dB

Mode Auto Sweep

SGL Count 1000/1000
(@1 AvgPwr (@1 Avgrwr
Limit ¢heck PABS Limit ¢heck PABS
10 d8 b nuRICUS binE ARs nak _10 dBme—bRuRIous bine aps "
LINE_ABS_ LINE_ABS
e AN ANANI AL A A
-90 dey
Start 30.0 MHz 56008 pts Stop 27.0 GHz | |[ Start 30.0 MHz 56008 pts Stop 27.0 GHz
T Spurious Emissions
Rangelow | Range Up RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 912.50125 MHz -43.68 dBm -18.68 dB 30.000 MHz 1,000 GHz 1.000 MHz 519.28786 MHz -43.71 dem -18.71 dB
1.000 GHz 2,550 GHz 1.000 MHz 2.54942 GHz -34.48 dém -3.48 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.54748 GHz -41.36 dBm -16.36 dB
2,640 GHz 3.000 GHz 1.000 MHz 2,99937 GHz -42.93 dBm -17.93 dB 2,640 GHz 3.000 GHz 1.000 MHz 2.99505 GHz -42.98 dem -17.98 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -37.47 dBm -12.47 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -37.36 dBm -12.36 dB
7.000 GHz 10,000 GHz | 1.000 MHz 7.86261 GHz -38.20 dém -13.20 dB 7.000 GHz | 10.000 GHz 1.000 MHz 7.86111 GHz -38.24 dBm -13.24 dB
10.000 GHz 14,000 GHz 1.000 MHz 10.32171 GHz -37.70 dém -12.70 dB 10.000 GHz 14.000 GHz 1.000 MHz 10.31821 GHz -37.72 dBm -12.72 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.20160 GHz -34.39 dBm -9.39 dB 14.000 GHz 18.000 GHz 1.000 MHz 15.77153 GHz -34.44 dBm -9.44 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79115 GHz -34,05 dBm -2.05 dB 18.000 GHz 27.000 GHz 1.000 MHz 1279315 GHz -34.12 dém -0.12 dB
~ m—
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016-02B

LTE Band 38 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 1000/1000

Offset 15.90 d&

Mode Auto Sweep

Sp

rum

Ref Level 0.00 dBm
SGL Count 1000/1000

Offset 15.90 dg

Mode Auto Sweep

Date: 11.FEB.2017 00:59:38

Date: 11.FEB.2017 00:52:33

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABRS
10 dBMP—bRURIGUS HINE ARS naks _10 dBE—bRURIGUS HINE ARS paks
-20 dBm: -20 dBm
Sp . LINE_ABS_ _ LINE_ABS_
W it e AANVANANAANI Al s A
-70 dBr
-80 dBi
-30 d8
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1.000 GHz | 1.000 MHz 914.44028 MHz -43,70 dBm -18.70 dB 30.000 MHz 1.000 GHz 1.000 MHz 931.89155 MHz -43.70 dBm -18.70 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.34603 GHz -43.42 dBm -18.42 dB 1.000 GHz 2.550 GHz | 1.000 MHz 2.31581 GHz -43.37 dBm -18.37 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.99703 GHz | -42.95 dBm -17.95 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.99703 GHz -42.86 dBm -17.86 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -37.39 dBm -12.39 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -37.49 dBm -12.49 dB
7.000 GHz 10,000 GHz | 1.000 MHz | 7.86211 GHz -38.24 dBm -13.24 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 7.85761 GHz -38,21 dBm | -13.21 dB
10.000 GHz 14,000 GHz 1.000 MHz 10.30721 GHz -37.69 dBm -12.69 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.30871 GHz -37.66 dBm -12.66 dB
14.000 GHz 18,000 GHz 1.000 MHz 15.77003 GHz -34.40 dBm -9.40 dB 14.000 GHz 18.000 GHz | 1.000 MHz 15.76653 GHz -34.44 dBm -9.44 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79315 GHz -34.11 dBm -9.11 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.79515 GHz -34,10 dBm -9.10 d8
( X ] QI 8 ( ) ) T 2

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Spectrum

Ref Level 0.00 dém Offset 15.90 dB Mode Auto Sweep Ref Level 0.00 dém Offset 15.90 d8 Mode Auto Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@1 AvgPwr (@1 Avgrwr
Limit Gheck PARS Limit fheck PARS
10 dBE—bRURIOUS HINE ARG nabs _10 dBme—bRURIOUS HINE ARS pabs
S_LINE_ABS_ LINE_ABS_
| NN p g [ | APV AAANAANN M ;e
-50 di
-60 dB
-70 dB
-80 dB
-90 d -90 dei
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
p issi Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___Powerabs |
30.000 MHz 1.000 GHz | 1.000 MHz 914.92504 MHz -43,71 dBm -18.71 dB 30.000 MHz 1.000 GHz 1.000 MHz 915.40980 MHz -43.67 dBm -18.67 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.33518 GHz -43.38 dBm -18.38 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.32318 GHz -43.34 dBm -18.34 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64837 GHz | -36.86 dém -11.86 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.64747 GHz -37.81 dBm -12,81 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.98975 GHz -37.38 dBm -12.38 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -37.41 dBm -12.41 dB
7.000 GHz 10.000 GHz | 1.000 MHz 7.86011 GHz -38.20 dBm -13.20 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 7.85811 GHz -38,29 dBm | -13.29 dB8
10.000 GHz 14.000 GHz 1.000 MHz 10.32321 GHz -37.76 dém -12.76 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.32571 GHz -37.72 dBm -12.72 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.77203 GHz | -34.46 dBm -9.46 dB 14.000 GHz 18.000 GHz | 1.000 MHz 15.76453 GHz -34.41 dBm -9.41 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79365 GHz -34,07 dBm -9.07 d& 18.000 GHz 27.000 GHz 1.000 MHz 19.79365 GHz -34.08 dBm -9.08 dB
( )i ) T o8 ( ) ] 1
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016-02B

LTE Band 38/ 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm

Offset 15.90 d&

Mode Auto Sweep

Spectrum

Ref Level 0.00 dBm
SGL Count 1000/1000

Offset 15.90 dg

Mode Auto Sweep

SGL Count 1000/1000
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABRS
10 dBMP—bRURIGUS HINE ARS naks _10 dBE—bRURIGUS HINE ARS paks
-20 dBm: -20 dBm
Sp . LINE_ABS_ _ LINE_ABS_
e att, e AN TYVNANINANN A A A
-70 dBr
-80 dBi
-90 dé
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1.000 GHz | 1.000 MHz 905.71464 MHz -43,72 dBm -18.72 dB 30.000 MHz 1.000 GHz 1.000 MHz 914.44028 MHz -43.72 dBm -18.72 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.54864 GHz -34.67 dBm -9.67 dB 1.000 GHz 2.550 GHz | 1.000 MHz 2.54283 GHz -34.07 dBm -9.07 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.98786 GHz | -42.94 dBm -17.94 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.99307 GHz -43.03 dBm -18.03 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -37.24 dBm -12.24 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -37.43 dBm -12.43 dB
7.000 GHz 10,000 GHz | 1.000 MHz | 7.86261 GHz -38.32 dBm -13.32 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 7.85761 GHz -38,27 dBm | -13.27 dB
10.000 GHz 14,000 GHz 1.000 MHz 10.31921 GHz -37.71 dBm -12.71 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.32421 GHz -37.73 dBm -12.73 dB
14.000 GHz 18,000 GHz 1.000 MHz 15.76853 GHz -34.48 dBm -9.48 dB 14.000 GHz 18.000 GHz | 1.000 MHz 15.76903 GHz -34.42 dBm -9.42 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79365 GHz -34.04 dBm -9.04 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.79565 GHz -34.11 dBm -9.11 d8
. ~ 1“m_
( X ] QI 8 ( ) ) T 2
Date: 11.FEB.2017 00:00:13 Date: 10.FEB.2017 23:53:58
Middle Channel / QPSK Middle Channel / 16QAM
Spectrum - Spectrum b
Ref Level 0.00 dém Offset 15.90 dB Mode Auto Sweep Ref Level 0.00 dém Offset 15.90 d8 Mode Auto Sweep
SGL Count 1000/1000 SGL Count 1000/1000
@1 AvgPwr (@1 Avgrwr
Limit Gheck PARS Limit fheck PARS
10 dBE—bRURIOUS HINE ARG nabs _10 dBme—bRURIOUS HINE ARS pabs
S_LINE_ABS_ LINE_ABS_
S— - —— L e A VAN ANAN M Al A A
-70 dB
-80 dB
-90 d -90 dei
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
p issi Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |__Power Abs ALimit
30.000 MHz 1.000 GHz | 1.000 MHz 889.71764 MHz -43.68 dBm -18.68 dB 30.000 MHz 1.000 GHz 1.000 MHz 931.40680 MHz -43.73 dBm -18.73 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.54283 GHz -43.04 dBm -18.04 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.54864 GHz -42.05 dBm -17.05 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64099 GHz | -40,37 dém -15.37 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.64657 GHz -41.54 dBm -16.54 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.98975 GHz -37.42 dBm -12.42 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -37.41 dBm -12.41 dB
7.000 GHz 10.000 GHz | 1.000 MHz 7.86011 GHz -38.18 dBm -13.18 dB 7.000 GHz | 10.000 GHz 1.000 MHz | 7.86011 GHz -38.26 dBm -13.26 dB8
10.000 GHz 14.000 GHz 1.000 MHz 10.31471 GHz -37.76 dém -12.76 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.31171 GHz -37.69 dBm -12.69 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.76953 GHz | -34.39 dBm -9.39 dB 14.000 GHz 18.000 GHz | 1.000 MHz 15.76703 GHz -34.40 dBm -9.40 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79365 GHz -34.07 dBm -9.07 d& 18.000 GHz 27.000 GHz 1.000 MHz 19.79065 GHz -34.05 dBm -9.05 dB
( )i ) T o8 ( ) ] 1
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SPORTON LAB.

FCC RF Test Report

Report No. : FG712016-02B

LTE Band 38/ 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 1000/1000

Offset 15.90 d&

Mode Auto Sw

eep

pectrum

Ref Level 0.00 dBm
SGL Count 1000/1000

Offset 15.90 dg

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABRS
10 dBMP—bRURIGUS HINE ARS nak _10 dBE—bRURIGUS HINE ARS pak
-20 dBm -20 dBr
SPUR _LINE_ABS_ SPURIOUS_LINE_ABS_
S5 g ANINA ANV sl A Y AN NNPNAANI G A A
-50 dBr -50 dBrr
60 dB 60 dB
-70 dB -70 der
-80 dB -80 dB
-90 dB -90 d
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Range low |  Range Up RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1.000 GHz 1.000 MHz 907.65367 MHz -43.67 dBm -18.67 dB 30.000 MHz 1.000 GHz 1.000 MHz 909.107395 MHz -43.70 dBm -18.70 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.54981 GHz -43.01 dBm -18.01 dB 1.000 GHz 2.550 GHz | 1.000 MHz 2.33441 GHz -43.37 dBm -18.37 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64153 GHz -36.03 dBm -11.03 dB 2.640 GHz 3.000 GHz | 1.000 MHz 2.64225 GHz -34.54 dBm -9.54 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -37.44 dBm -12.44 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -37.43 dBm -12.43 dB
7.000 GHz 10,000 GHz | 1.000 MHz 7.86111 GHz -38,27 dBm -13.27 dB 7.000 GHz | 10.000 GHz 1.000 MHz 7.85811 GHz -38.24 dBm -13.24 dB
10.000 GHz 14,000 GHz 1.000 MHz 10.32321 GHz -37.74 dBm -12.74 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.31371 GHz -37.68 dBm -12.68 dB
14.000 GHz 18,000 GHz 1.000 MHz 15.77203 GHz -34.45 dBm -9.45 dB 14.000 GHz 18.000 GHz | 1.000 MHz 15.76603 GHz -34.36 dBm -9.36 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79215 GHz -34.10 dBm -9.10 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.79015 GHz -34.02 dBm -9.02 d8
— W
( ) ] QI 8 ( X ] I v
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LTE Band 38/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 1000/1000

Offset 15.90 dg

Mode Auto Sweep

pectrum

Ref Level 0.00 dém
SGL Count 1000/1000

Offset 15.90 dB Mode Auto Sweep

(@1 AvgPwr (@1 Avgrwr
Limit ¢heck PABS Limit Gheck PABS
b nuRIcUS bine Ans nak _10 dBme—bRuRIous bine aps "
LINE_ABS LINE_ABS
athh, TR L e AN AN A A A
Start 30.0 MHz 56008 pts Stop 27.0 GHz | |[ Start 30.0 MHz 56008 pts Stop 27.0 GHz
P T Spurious Emissions
Rangelow | Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 871.29685 MHz -43.71 dBm -18.71 dB 30.000 MHz 1.000 GHz 1.000 MHz 933.83058 MHz -43.68 dBm -18.68 dB
1.000 GHz 2,550 GHz 1.000 MHz 2.54012 GHz -40.88 dBm -15.88 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.54400 GHz -40.15 dBm -15.15 dB
2,640 GHz 3.000 GHz 1.000 MHz 2.64243 GHz -41,08 dBm -16.08 dB 2,640 GHz 3.000 GHz 1.000 MHz 2.64423 GHz -40.44 dBm -15.44 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -37.44 dém -12.44 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -37.52 dBm -12.52 dB
7.000 GHz 10,000 GHz | 1.000 MHz 7.86261 GHz -38.35 dém -13.35 dB 7.000 GHz | 10.000 GHz 1.000 MHz 7.86061 GHz -38.27 dBm -13.27 dB
10.000 GHz 14,000 GHz 1.000 MHz 10.31021 GHz -37.72 dém -12.72 dB 10.000 GHz 14.000 GHz 1.000 MHz 10.32171 GHz -37.70 dBm -12.70 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.77703 GHz -34.35 dBm -9.35 dB 14.000 GHz 18.000 GHz 1.000 MHz 15.77253 GHz -34.29 dBm -9.29 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79715 GHz -34.16 dBm -9.16 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.79215 GHz -34.14 dBm -9.14 dB
W T
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Report No. : FG712016-02B

LTE Band 38 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 1000/1000

Offset 15.90 d&

Mode Auto Sweep

Spectrum

SGL Count 1000/10!

Ref Level 0.00 dBm

Offset 15.90 dg
00

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABRS
10 dBMP—bRURIGUS HINE ARS naks _10 dBE—bRURIGUS HINE ARS paks
-20 dBm: -20 dBm
Sp . LINE_ABS_ _ LINE_ABS_
ettt att L AP NANAN N A
-70 dBr
-80 dBi
-90 dé
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
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( )i ) T o8 ( ) ] 1
Date: 10.FEB.2017 23:47:09

Date: 10.FEB.2017 23:40:50

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4-27 of 28



saronas. FCC RF Test Report

Report No. : FG712016-02B

Frequency Stability

Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
. Deviation
(°C) (Volt) Result
(Ppm)
50 Normal Voltage 0.0093
40 Normal Voltage 0.0003
30 Normal Voltage 0.0093
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0095
0 Normal Voltage 0.0089
PASS
-10 Normal Voltage 0.0006
-20 Normal Voltage 0.0101
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0092
20 Normal Voltage 0.0000
20 Battery End Point 0.0097
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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FCC RF Test Report

Report No. : FG712016-02B

Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 5/ 1.4MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset| ERP(dBm) | ERP(W) | ERP(Bm) | ERP(W)
Lowest 3 1 7.94 0.0062 15.51 0.0356
Middle QPSK 3 1 6.42 0.0044 14.11 0.0258
Highest 3 1 5.24 0.0033 13.10 0.0204
Lowest 3 1 7.25 0.0053 14.57 0.0286
Middle 16QAM 3 1 5.66 0.0037 13.45 0.0221
Highest 3 1 4.84 0.0030 12.51 0.0178
Limit ERP < 7W Result PASS
LTE Band 5/ 3MHz (Average)
RB Horizontal Vertical
Channel Mode :
Size | Offset| ERP(dBm)| ERP(W) | ERP(dBm) | ERP(W)
Lowest 1 0 7.65 0.0058 15.29 0.0338
Middle QPSK 1 0 6.15 0.0041 13.91 0.0246
Highest 1 0 5.15 0.0033 12.99 0.0199
Lowest 1 8 6.65 0.0046 14.23 0.0265
Middle 16QAM 1 8 5.48 0.0035 13.26 0.0212
Highest 1 8 3.88 0.0024 12.12 0.0163
Limit ERP < 7W Result PASS
LTE Band 5/5MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | ERP(dBm) | ERP(W) | ERP(dBm)| ERP(W)
Lowest 1 12 7.37 0.0055 14.83 0.0304
Middle QPSK 1 12 6.17 0.0041 13.99 0.0251
Highest 1 12 5.23 0.0033 13.10 0.0204
Lowest 1 12 6.62 0.0046 14.16 0.0261
Middle 16QAM 1 12 5.85 0.0038 13.22 0.0210
Highest 1 12 4.54 0.0028 12.26 0.0168
Limit ERP < 7W Result PASS
LTE Band 5/ 10MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset| ERP(dBm) | ERP(W) | ERP(Bm) | ERP(W)
Lowest 1 25 6.87 0.0049 14.52 0.0283
Middle QPSK 1 25 6.11 0.0041 13.89 0.0245
Highest 1 25 5.27 0.0034 13.18 0.0208
Lowest 1 0 6.65 0.0046 14.17 0.0261
Middle 16QAM 1 0 5.98 0.0040 13.72 0.0236
Highest 1 0 5.41 0.0035 13.28 0.0213
Limit ERP < 7W Result PASS
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LTE Band 7 / 5MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 12 15.41 0.0348 18.64 0.0731
Middle QPSK 1 12 14.75 0.0299 17.42 0.0552
Highest 1 12 14.76 0.0299 17.17 0.0521
Lowest 1 12 14.10 0.0257 17.18 0.0522
Middle 16QAM 1 12 13.30 0.0214 15.99 0.0397
Highest 1 12 13.24 0.0211 15.70 0.0372
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 25 15.33 0.0341 18.44 0.0698
Middle QPSK 1 25 14.79 0.0301 17.31 0.0538
Highest 1 25 14.69 0.0294 17.22 0.0527
Lowest 1 25 14.26 0.0267 17.46 0.0557
Middle 16QAM 1 25 13.26 0.0212 15.90 0.0389
Highest 1 25 13.71 0.0235 16.22 0.0419
Limit EIRP < 2W Result PASS
LTE Band 7 / 15MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 0 15.23 0.0333 18.54 0.0714
Middle QPSK 1 0 14.66 0.0292 17.59 0.0574
Highest 1 0 14.80 0.0302 17.49 0.0561
Lowest 1 74 13.59 0.0229 16.68 0.0466
Middle 16QAM 1 74 13.47 0.0222 16.08 0.0406
Highest 1 74 13.36 0.0217 15.87 0.0386
Limit EIRP < 2W Result PASS
LTE Band 7 / 20MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 49 14.97 0.0314 18.30 0.0676
Middle QPSK 1 49 14.57 0.0286 17.49 0.0561
Highest 1 49 15.05 0.0320 17.20 0.0525
Lowest 1 49 13.90 0.0245 17.17 0.0521
Middle 16QAM 1 49 13.39 0.0218 16.14 0.0411
Highest 1 49 13.48 0.0223 15.86 0.0385
Limit EIRP < 2W Result PASS
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LTE Band 38 / 5MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 12 18.28 0.0673 18.15 0.0653
Middle QPSK 1 12 17.54 0.0568 17.10 0.0513
Highest 1 12 17.74 0.0594 17.04 0.0506
Lowest 1 12 17.05 0.0507 16.84 0.0483
Middle 16QAM 1 12 16.19 0.0416 15.69 0.0371
Highest 1 12 16.89 0.0489 15.83 0.0383
Limit EIRP < 2W Result PASS
LTE Band 38 / 10MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 25 18.01 0.0632 17.51 0.0564
Middle QPSK 1 25 17.24 0.0530 16.70 0.0468
Highest 1 25 17.67 0.0585 16.78 0.0476
Lowest 1 25 16.89 0.0489 15.83 0.0383
Middle 16QAM 1 25 16.57 0.0454 15.80 0.0380
Highest 1 25 16.61 0.0458 15.68 0.0370
Limit EIRP < 2W Result PASS
LTE Band 38 / 15MHz (Average)
Channel Mode : RB Horizontal Vertical
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 0 17.97 0.0627 17.74 0.0594
Middle QPSK 1 0 17.39 0.0548 16.99 0.0500
Highest 1 0 17.43 0.0553 16.87 0.0486
Lowest 1 37 16.58 0.0455 16.12 0.0409
Middle 16QAM 1 37 16.55 0.0452 15.88 0.0387
Highest 1 37 16.82 0.0481 16.05 0.0403
Limit EIRP < 2W Result PASS
LTE Band 38 / 20MHz (Average)
RB Horizontal Vertical
Channel Mode -
Size | Offset | EIRP(dBm)| EIRP(W) | EIRP(dBm)| EIRP(W)
Lowest 1 49 17.31 0.0538 17.18 0.0522
Middle QPSK 1 49 17.49 0.0561 16.83 0.0482
Highest 1 49 17.33 0.0541 16.70 0.0468
Lowest 1 49 16.43 0.0440 16.31 0.0428
Middle 16QAM 1 49 16.25 0.0422 15.62 0.0365
Highest 1 49 16.07 0.0405 15.32 0.0340
Limit EIRP < 2W Result PASS
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Radiated Spurious Emission

LTE Band 5
LTE Band 5/ 1.4MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna .
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1696 -66.20 -13 -53.20 -70.44 -67.8 1.00 4.75 H
2544 -67.12 -13 -54.12 -76.47 -69.1 1.30 5.44 H
3390 -65.40 -13 -52.40 -77.46 -69.2 1.57 7.52 H
H
H
H
Highest H
1696 -68.50 -13 -55.50 -72.03 -70.1 1.00 4.75 V
2543 -66.42 -13 -53.42 -76.35 -68.4 1.30 5.43 \%
3390 -66.40 -13 -53.40 -77.43 -70.2 1.57 7.52 V
V
V
V
\%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 3MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna .
Channel Frfsﬂtin;y (cIJEBRnF: ) (I('jlg::) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1648 -70.94 -13 -57.94 -75.42 -72.7 0.98 4.89 H
2472 -65.62 -13 -52.62 -74.81 -67.5 1.28 5.32 H
3296 -65.59 -13 -52.59 -77.58 -69 1.54 7.10 H
H
H
H
Lowest H
1648 -71.94 -13 -58.94 -75.04 -73.7 0.98 4.89 \%
2472 -65.72 -13 -52.72 -75.7 -67.6 1.28 5.32 \%
3296 -65.99 -13 -52.99 -77.38 -69.4 1.54 7.10 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 5/5MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -70.04 -13 -57.04 -74.68 -71.8 0.98 4.89 H
2472 -66.32 -13 -53.32 -75.47 -68.2 1.28 5.32 H
3296 -65.79 -13 -52.79 -77.7 -69.2 1.54 7.10 H
H
H
H
Lowest H
1648 -72.74 -13 -59.74 -75.5 -74.5 0.98 4.89 V
2472 -63.42 -13 -50.42 -73.68 -65.3 1.28 5.32 \%
3296 -66.59 -13 -53.59 -77.58 -70 1.54 7.10 V
V
V
V
V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 5/ 10MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna .
Channel Frfsﬂtin;y (cIJEBRnF: ) (I('jlg::) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1664 -66.99 -13 -53.99 -71.45 -68.7 0.98 4.84 H
2496 -63.25 -13 -50.25 -73.5 -65.2 1.29 5.39 H
3326 -65.67 -13 -52.67 -77.5 -69.2 1.55 7.23 H
H
H
H
Middle H
1664 -70.89 -13 -57.89 -73.74 -72.6 0.98 4.84 V
2496 -64.75 -13 -51.75 -74.88 -66.7 1.29 5.39 \%
3326 -66.47 -13 -53.47 -77.5 -70 1.55 7.23 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 7
LTE Band 7 / 5MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna .
Channel Frf&:in;y (EBRnF: ) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5130 -59.19 -25 -34.19 -78.45 -66.48 241 9.70 H
7696 -54.37 -25 -29.37 -79.13 -63.92 2.37 11.92 H
10261 -50.81 -25 -25.81 -79.88 -60.42 2.69 12.30 H
H
H
H
Highest H
5130 -60.17 -25 -35.17 -78.29 -67.46 241 9.70 V
7696 -54.97 -25 -29.97 -79.1 -64.52 2.37 11.92 V
10261 -52.62 -25 -27.62 -79.62 -62.23 2.69 12.30 \%
V
V
V
V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 10MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna .
Channel Frfsﬂtin;y (E:;T) (I('jlglnl]t) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5000 -59.18 -25 -34.18 -78.16 -66.54 2.34 9.70 H
7500 -54.11 -25 -29.11 -79.28 -63.48 2.43 11.80 H
10000 -51.45 -25 -26.45 -80.28 -60.95 2.70 12.20 H
H
H
H
Lowest H
5000 -60.49 -25 -35.49 -77.97 -67.85 2.34 9.70 V
7500 -55.04 -25 -30.04 -79.34 -64.41 2.43 11.80 V
10000 -54.02 -25 -29.02 -80.26 -63.52 2.70 12.20 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
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LTE Band 7 / 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5001 -59.02 -25 -34.02 -77.96 -66.38 2.34 9.70 H
7502 -53.84 -25 -28.84 -79.05 -63.21 2.43 11.80 H
10003 -51.68 -25 -26.68 -80.54 -61.18 2.70 12.20 H
H
H
H
Lowest H
5001 -60.51 -25 -35.51 -78.01 -67.87 2.34 9.70 V
7502 -53.68 -25 -28.68 -77.9 -63.05 2.43 11.80 V
10003 -54.27 -25 -29.27 -80.5 -63.77 2.70 12.20 V
V
V
V
V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 20MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna o
Channel Frfsﬂtin;y (E:;T) (I('jlg::) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5020 -59.03 -25 -34.03 -78.05 -66.38 2.35 9.70 H
7530 -54.61 -25 -29.61 -79.6 -64.01 2.42 11.82 H
10040 -51.62 -25 -26.62 -80.52 -61.14 2.70 12.22 H
H
H
H
Lowest H
5020 -60.52 -25 -35.52 -78.15 -67.87 2.35 9.70 V
7530 -55.34 -25 -30.34 -79.47 -64.74 2.42 11.82 V
10040 -54.00 -25 -29.00 -80.31 -63.52 2.70 12.22 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
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LTE Band 38
LTE Band 38 / 5MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna o
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5140 -59.52 -25 -34.52 -78.62 -66.8 2.42 9.70 H
7710 -54.64 -25 -29.64 -79.21 -64.2 2.36 11.93 H
10280 -51.18 -25 -26.18 -79.96 -60.8 2.69 12.31 H
H
H
H
Lowest H
5140 -59.92 -25 -34.92 -77.91 -67.2 2.42 9.70 V
7710 -55.64 -25 -30.64 -79.28 -65.2 2.36 11.93 \%
10280 -53.48 -25 -28.48 -80.04 -63.1 2.69 12.31 V
V
V
V
V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 38/ 10MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna o
Channel Frfsﬂtin;y (E:;T) (I('jlglnl]t) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5140 -59.82 -25 -34.82 -78.53 -67.1 2.42 9.70 H
7710 -54.64 -25 -29.64 -79.15 -64.2 2.36 11.93 H
10280 -51.88 -25 -26.88 -80.11 -61.5 2.69 12.31 H
H
H
H
Lowest H
5140 -60.52 -25 -35.52 -78.38 -67.8 2.42 9.70 V
7710 -55.04 -25 -30.04 -79.01 -64.6 2.36 11.93 \%
10280 -53.18 -25 -28.18 -79.86 -62.8 2.69 12.31 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
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LTE Band 38/ 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5175 -59.94 -25 -34.94 -79.05 -67.2 2.44 9.70 H
7763 -54.89 -25 -29.89 -79.39 -64.5 2.34 11.96 H
10350 -51.05 -25 -26.05 -79.98 -60.7 2.69 12.34 H
H
H
H
Middle H
5175 -60.94 -25 -35.94 -78.95 -68.2 2.44 9.70 V
7763 -55.39 -25 -30.39 -78.93 -65 2.34 11.96 \%
10350 -53.05 -25 -28.05 -80 -62.7 2.69 12.34 V
V
V
V
V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 38/ 20MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna o
Channel Frfsﬂtin;y (E:;T) (I('jlg::) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5170 -59.73 -25 -34.73 -78.99 -67 2.43 9.70 H
7755 -54.59 -25 -29.59 -79.16 -64.2 2.35 11.95 H
10340 -51.16 -25 -26.16 -80.04 -60.8 2.69 12.34 H
H
H
H
Middle H
5170 -60.83 -25 -35.83 -78.85 -68.1 2.43 9.70 \%
7755 -54.79 -25 -29.79 -78.89 -64.4 2.35 11.95 \%
10340 -53.06 -25 -28.06 -80.05 -62.7 2.69 12.34 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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